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CUSTOMER NAME: CHANGSHU STP NEW MATERIAL CO., LTD.

ADDRESS: #88 HAIFENG ROAD, HAIYU TOWN, CHANGSHU CITY, JIANGSU
PROVINCE, CHINA.

Sample Name . FLAME RETARDANT SILICONE RUBBER COATED FIBERGLASS
CLOTH

Product Specification : 0.5mm

Manufacturer . CHANGSHU STP NEW MATERIAL CO., LTD.

Material and Mark . SILICONE RUBBER

Other Information . SILICONE RUBBER. FIBERGLASS

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. :  TP20-002196-2

Date of Receipt . Apr 15, 2020

Testing Start Date . Apr 15,2020

Testing End Date . Apr 28, 2020

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services(Tianjin) Co., Ltd

Linde Wpen,

Linda Yuan
Authorized signatory
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Summary of Results:
No. Test Item Test Method Result Conclusion
1 Vertical Burning vt 94—2013.Rev.9—2018 V-0 /
Section 8
Note: Pass : Meet the requirements;
Fail : Does not meet the requirements;

/- Not Apply to the judgment.

Original Sample Photo:

Materials LaboraldTy:

Sample

Unless otherwise agreed in writing, this document is quod by the Company subj.ci to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.asp md.l‘urnlooimni:l‘unna\ documents,
subject to Terms and Conditions for Electronic u":'l""'-" s at hit 5-0 Dncumo la pX.
Attention is drawn to the Ii ability Hficati tio d 0

advised that information contained hereon rshm the many‘a ﬁndinqs aithe lime of Jts lntsr\rsnliun ank ana wilhin tna Iimlls ol
Client's lnstrucilens if any. The Company's sole m%onsinll is to its Client and this does n parties to a
transaction from uorl:mng all their ngmn and obli ons u sr Ihe tranuc.lﬂon ducnmenh This document cannot be mproduud
except in full, without prior written approval of the Soqinnr or falsification of the content or
appearance of this document is unlawful and offenders ma n’dp ed to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attantion:To check the authenticity of testing | inspection report & certificate, please contact us at telephone:{86-755) 8307
1443, or emall: CN.Docchecki@sgs.com

Building C-13, No.80, Haiyun Avenue, TEDA, Tianjin, China 300457

t (86-22) 59995319
t (86-22) 5999 5319

f (86-22) 59995335  www.sgsgroup.com.cn
f (86-22) 59995335 e sgs.china@sgs.com

8- KR BREATRERZHO0SC-1ITE  HS: 300457
1
Member of the SGS Group (SGS SA)




TEST REPORT

No. : TJIN2004003592MR

Date: Apr 28, 2020

Page: 3of 6
Test Item: Vertical Burning
Sample Description: Rubber part
Test Method: UL 94-2013 Rev.9-2018 Section 8
Test Condition:
Specimen: 124mmx13mmx0.45mm
Test Result:
o As received :(23+2)C, Ageing: (70+2)C, 168h—
Conditioning
(5045)%RH, 48h Desiccator, (23+2)C, 4h
Specimen 1 2 3 4 5 1 2 3 4 5
Afterflame time after the first flame
o 64 |72 |56 |89 |47 |52[43|65|59]|71
application (s), t1
Afterflame time after the second
o 142132 |17 |56 |24|39 |27 |57]33
flame application (s), t2
Afterglow time after the second
o 0 0 0 0 0 0 0 0 0 0
application (s), ts
Total afterflame time for any
N 46.8 47.0
condition set (s), t1+t2
Afterflame time plus afterglow time
after the second flame application (s), | 1.4 | 2.1 | 3.2 | 1.7 | 56 | 24 | 39 | 2.7 | 5.7 | 3.3
to+ts
Whether or not specimen burn up to
) No | No | No | No | No | No | No | No | No | No
the holding clamp
Whether or not the cotton was ignited
) ] No | No | No | No | No | No | No | No | No | No
by flaming particles or drops
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Classification: V-0 (See table 1)
Table 1
Criteria conditions V-0 V-1 V-2
Afterflame time for each individual specimen
<10s <30s <30s
t1ortz
Total afterflame time for any condition set
] <50s <250s <250s
(ta plus t2 for the 5 specimens)
Afterflame plus afterglow time for each
individual specimen after the second flame <30s <60s <60s
application (to+ts)
Afterflame or afterglow of any specimen up
) No No No
to the holding clamp
Cotton indicator ignited by flaming particles
No No Yes
or drops
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Test Photo:

Durin test Before test

After test-As received After test-After ageing
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Equipment Information:

TEST REPORT

No. : TJIN2004003592MR

Date :
Page:

Apr 28, 2020
6of 6

Next Calibration

Equipment Model Equipment No. Calibration date dat
ate
Digital Thickness
TG-3130-A3 POL-127 2019-11-01 2020-10-31
Gauge
Horizontal/Vertical
HVUL2 POL-241 2019-09-26 2020-09-25

Flame Chamber

Unless otherwise stated, the results show in this test report refer only to sample(s) tested; test report

shall only be used for clients’ scientific research, teaching, internal quality control, product research

and development, etc...

company, the test result shall not be used for improper publicity.
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*kkkkkkk End Of report********
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